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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

Emission
Standard Item Result Remarks
FCC Part 90.205 Maximum Transmitter Power PASS
FCC Part 90.209 Occupied Bandwidth PASS
FCC Part 90.210 Emission Mask PASS
FCC Part 90.210 Transmitter Radiated Spurious Emssion PASS
FCC Part 90.210 Spurious Emssion on Antenna Port PASS
FCC Part 90.213 Frequency Stability Test PASS
FCC Part 90.214 Transient Frequency Behavior PASS
FCC Part 2.1047 Modulation Characteristic PASS

NOTE:

(1) “N/A” denotes test is not applicable in this Test Report.
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1.1 TEST FACILITY
Shenzhen CTA Testing Technology Co., Ltd.
Room 106, Building 1, Yibaolai Industrial Park, Qiaotou Community,Fuhai Street, Bao‘an
District, Shenzhen, China
FCC test Firm Registration Number: 517856
IC test Firm Registration Number: 27890
A2LA Certificate No.: 6534.01
IC CAB ID: CNO0127

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurement y £ U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.

Measurement

e REMgE Uncertainty
Radiated Emission 30~1000MHz 4.06 dB
Radiated Emission 1~18GHz 5.14 dB
Radiated Emission 18-40GHz 5.38 dB
Conducted Disturbance 0.15~30MHz 2.14 dB
Output Peak power 30MHz~18GHz 0.55dB
Power spectral density / 0.57 dB
Spectrum bandwidth / 1.1%
Radiated spurious emission _
(30MHz-1GHz) 30~1000MHz 4.10 dB
Radiated spurious emission N
(1GHz-18GH?2) 1~18GHz 432 dB
Radiated spurious emission
(18GHz-40GH?z) 18-40GHz 5.54 dB
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2.1 GENERAL DESCRIPTION OF EUT

Report No.: CTA231205003W02

Product Name:

Two way radio

Brand Name: BTECH
Model Name: UV-PRO
Series Model: N/A
Model Difference description: N/A

Operation Frequency Range

150-174MHz,421-512MHz

Maximum Transmitter Power:

37.68dBm

Channel Separation:

6.25KHz,12.5KHz, 25KHz

Modulation type: F3E
. Input: DC 5V

Raing: Output: 5W
Rated Voltage: 7.4V

Battery : Charge Limit Voltage: 5V
Capacity: 2600mAh

Temperature Range: -30°C-50°C

Test frequency list: See Note 3

Software version number: 0.6.2

Hardware version number: 1.0

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or

the User's Manual.
2. Table for Filed Antenna

Ant Brand mggs Antenna Type |Connector Gain (dBi) NOTE
1 BTECH |UV-PROL External N/A Antenna

The EUT antenna is External Antenna. No antenna other than that furnished by the
responsible party shall be used with the device.
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6.25KHz:
150.8 MHz - 162.0125 MHz
Channel | Frequency | Channel | Frequency | Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 150.80625 2 150.8125 3 150.81875 4 150.825
............ 896 156.4
1790 161.9875 1791 161.99375 1792 162 1793 162.00625
173.2 MHz - 173.4 MHz
Channel | Frequency [ Channel | Frequency [ Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 173.20625 2 173.2125 3 173.21875 4 173.225
............ 16 173.3
28 173.375 29 173.38125 30 173.3875 31 173.39375
421 MHz - 512 MHz
Channel | Frequency | Channel | Frequency | Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 421.00625 2 421.0125 3 421.01875 4 421.025
............ 7280 466.5
14556 511.975 14557 511.98125 14558 511.9875 14559 511.99375
12.5KHz:
150.8 MHz - 162.0125 MHz
Channel | Frequency | Channel | Frequency | Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 150.8125 2 150.825 3 150.8375 4 150.85
............ 448 156.4
893 161.9625 894 161.975 895 161.9875 896 162
173.2 MHz - 173.4 MHz
Channel | Frequency | Channel | Frequency [ Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 173.2125 2 173.225 3 173.2375 4 173.25
............ 8 173.3
12 173.35 13 173.3625 14 173.375 15 173.3875
421 MHz - 512 MHz
Channel | Frequency [ Channel | Frequency | Channel Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 421.0125 2 421.025 3 421.0375 4 421.05
............ 3640 466.5
7276 511.95 7277 511.9625 7278 511.975 7279 511.9875
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25KHz:
150.8 MHz - 162.0125 MHz
Channel | Frequency | Channel [ Frequency [ Channel [ Frequency [ Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 150.825 2 150.85 3 150.875 4 150.9
............ 224 156.4
444 161.9 445 161.925 446 161.95 447 161.975
173.2 MHz - 173.4 MHz
Channel | Frequency | Channel | Frequency [ Channel | Frequency | Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 173.225 2 173.25 3 173.275 4 173.3
5 173.325 6 173.35 7 173.375
421 MHz - 512 MHz
Channel | Frequency | Channel [ Frequency [ Channel [ Frequency [ Channel | Frequency
No. (MHz) No. (MHz) No. (MHz) No. (MHz)
1 421.025 2 421.05 3 421.075 4 421.1
............ 1820 466.5
3636 511.9 3637 511.925 3638 511.95 3639 511.975

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency,
the middle frequency, and the highest frequency of channel were selected to perform the test,please
see the above listed frequency for testing.

2.2 EUT OPERATION MODE

The EUT has been tested under typical operating condition and The Transmitter was operated
in the normal operating mode. The TX frequency was fixed which was for the purpose of the
measurements.

2.3 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration
mode which possible have effect on EMI emission level. Each of these EUT operation mode(s) or
test configuration mode(s) mentioned above was evaluated respectively.

Modulation Channel
Test Mode Power level _ Frenquency
Type Separation
Low channel(150.8125MHz)
Model Low power Mid channel(156.4MHz)
High channel(162MHz)
Low channel(150.8125MHz)
F3E 12.5kHz
Mode2 High power Mid channel(156.4MHz)
High channel(162MHZz)
Mode3 Low power Mid channel(173.3MHz)
Mode4 High power Mid channel(173.3MHz)
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Mode5 Low power
Mode6 High power
Mode7 Low power
Mode8 High power
Mode9 Low power
Model0 High power
Modell Low power
Model2 High power
Model3 Low power
Model4 High power
Model5 Low power
Model6 High power
Model7 Low power
Model8 High power

Low channel(421.0125MHz)

Mid channel(466.5MHz)

High channel(511.9875MHz)

Low channel(421.0125MHz)

Mid channel(466.5MHz)

High channel(511.9875MHz)

25kHz

Low channel(150.825MHz)

Mid channel(156.4MHz)

High channel(161.975MHz)

Low channel(150.825MHz)

Mid channel(156.4MHz)

High channel(161.975MHz)

Mid channel(173.3MH2z)

Mid channel(173.3MHz)

Low channel(421.025MHz)

Mid channel(466.5MHz)

High channel(511.975MHz)

Low channel(421.025MHz)

Mid channel(466.5MHz)

High channel(511.975MHz)

6.25kHz

Low channel(150.80625MHz)

Mid channel(156.4MHz)

High channel(162.00625MH2z)

Low channel(150.80625MHz)

Mid channel(156.4MHz)

High channel(162.00625MHz)

Mid channel(173.3MH2z)

Mid channel(173.3MHz)

Low channel(421.00625MHz)

Mid channel(466.5MHz)

High channel(511.99375MHz)

Low channel(421.00625MHz)

Mid channel(466.5MHz)

High channel(511.99375MHz)
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2.4 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Radiated Spurious Emission Test

AC
- Pl
C-1 E-1 ug
EUT Adapter
Conducted Emission Test
AC
C-1 E-1 Plug

EUT Adapter
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2.5 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS
The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Item Equipment Mfr/Brand Model/Type No. Sﬁgal Note
N/A N/A N/A N/A N/A N/A
Support units
i Serial
Item Equipment Mfr/Brand Model/Type No. NoO Note
E-1 Adapter HUAWEI HW-050450C00 N/A N/A
C-1 DC Cable N/A N/A 80cm N/A

Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type 1/0 cable should be specified the length in cm in TLengtha column.
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: Equipment Calibration | Calibration
Test Equipment Manufacturer Model No. No. Date Due Date
LISN R&S ENV216 CTA-308 2023/08/02 | 2024/08/01
LISN R&S ENV216 CTA-314 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESPI CTA-307 2023/08/02 | 2024/08/01
EMI Test Receiver R&S ESCI CTA-306 2023/08/02 | 2024/08/01
Spectrum Analyzer Agilent N9020A CTA-301 2023/08/02 | 2024/08/01
Spectrum Analyzer R&S FSP CTA-337 2023/08/02 | 2024/08/01
Vector Signal Agilent N5182A CTA-305 | 2023/08/02 | 2024/08/01
generator
Analog Signal R&S SMLO3 CTA-304 | 2023/08/02 | 2024/08/01
Generator
WIDEBAND
RADIQ CMW500 R&S CTA-302 2023/08/02 | 2024/08/01
COMMUNICATIO
N TESTER
Temperature and Chigo ZG-7020 CTA-326 | 2023/08/02 | 2024/08/01
humidity meter
Ultra-Broadband | g0 2 rsheck VULB9163 CTA-310 | 2023/10/17 | 2024/10/16
Antenna
Horn Antenna Schwarzbeck BBHA 9120D CTA-309 2023/10/13 | 2024/10/12
Loop Antenna Zhinan ZN30900C CTA-311 2023/10/17 | 2024/10/16
Horn Antenna Be”'g%;"’r‘]ggwe' OBH100400 CTA-336 | 2021/08/07 | 2024/08/06
Amplifier Schwarzbeck BBV 9745 CTA-312 2023/08/02 | 2024/08/01
Amplifier Taiwan chengyi | EMC051845B CTA-313 2023/08/02 | 2024/08/01
Directional coupler NARDA 4226-10 CTA-303 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA18 CTA-402 2023/08/02 | 2024/08/01
High-Pass Filter XingBo XBLBQ-GTA27 CTA-403 2023/08/02 | 2024/08/01
A“torgztﬁf filter Tonscend JS0806-F CTA-404 | 2023/08/02 | 2024/08/01
Power Sensor Agilent U2021XA CTA-405 2023/08/02 | 2024/08/01
Amplifier Schwarzbeck BBV9719 CTA-406 2023/08/02 | 2024/08/01
Intercom
comprehensive HP 8920A CTA-501 2023/03/01 | 2024/02/29
tester
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Test Equipment

Manufacturer

Version

Model No. Calibration | Calibration
number Date Due Date

EMI Test Software Tonscend TS®JS32-RE 5.0.0.2 N/A N/A

EMI Test Software Tonscend TS®JS32-CE 5.0.0.1 N/A N/A

RF Test Software Tonscend TS®JS1120-3 3.1.65 N/A N/A

RF Test Software Tonscend TS®JS1120 3.1.46 N/A N/A
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3. MAXIMUM TRANSMITTER POWER

3.1 LIMITS
Per FCC Part 2.1046 and Part 90.205: Maximum ERP is dependent upon the station’s antenna
HAAT and required service area.

The output power shall not exceed by more than 20 percent either the output power shown in the
Radio Equipment List [available in accordance with §90.203(a)(1)] for transmitters included in this
list or when not so listed, the manufacturer's rated output power for the particular transmitter
specifically listed on the authorization.

3.2 TEST PROCEDURE

Measurements shall be made to establish the radio frequency power delivered by the transmitter
the standard output termination. The power output shall be monitored and recorded and no
adjustment shall be made to the transmitter after the test has begun, except as noted bellow:

If the power output is adjustable, measurements shall be made for the highest and lowest power
levels. The EUT connect to the Spectrum Analyzer through 30 dB attenuator.

3.3 DEVIATION FROM TEST STANDARD
No deviation

3.4 TEST SETUP BLOCK DIAGRAM

Spectrum
EUT Attenuator Analyzer
3.5 TEST RESULT
) Test Test Test Rated o
Channel Operation Test Limit
_ Frequency | Results | Results Output
Sparation Mode Channel (W)
(MHz) (dBm) (W) Power(W)
Lowest 150.8125 33.730 2.36
Middle 156.4000 33.610 2.30
Highest 162.0000 33.310 2.14
Low Power | Middle 173.3000 33.330 2.15 2.0 1.6-2.4
Lowest 421.0125 33.780 2.39
Middle 466.5000 33.630 2.31
Highest 511.9875 33.350 2.16
12.5KHz
Lowest 150.8125 37.600 5.75
Middle 156.4000 37.400 5.50
Highest 162.0000 37.620 5.78
High Power | Middle 173.3000 37.280 5.35 5.0 4.0-6.0
Lowest 421.0125 37.650 5.82
Middle 466.5000 37.680 5.86
Highest 511.9875 37.090 5.12
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i Test Test Test Rated -
Channel | Operation Test Limit
) Frequency Results Results Output
Sparation Mode Channel (W)
(MH2) (dBm) (W) Power(W)
Lowest 150.8250 33.652 2.32
Middle 156.4000 33.489 2.23
L Highest 161.9750 33.338 2.16
ow
Middle 173.3000 33.325 2.15 2.0 1.6-24
Power
Lowest 421.0250 33.686 2.34
Middle 466.5000 33.593 2.29
Highest 511.9750 33.433 2.20
25KHz
Lowest 150.8250 37.652 5.82
Middle 156.4000 37.459 5.57
High Highest 161.9750 37.618 5.78
i
g Middle 173.3000 37.211 5.26 5.0 4.0-6.0
Power
Lowest 421.0250 37.614 5.77
Middle 466.5000 37.568 5.71
Highest 511.9750 37.106 5.14
' Test Test Test Rated i
Channel Operation Test Limit
_ Frequency | Results | Results Output
Sparation Mode Channel (W)
(MHz) (dBm) (W) Power(W)
Lowest 150.80625 33.651 2.32
Middle 156.40000 33.587 2.28
Highest 162.00625 33.293 2.13
Low Power | Middle 173.30000 | 33.215 2.10 2.0 1.6-2.4
Lowest 421.00625 33.663 2.32
Middle 466.50000 33.527 2.25
Highest 511.99375 33.342 2.16
6.25KHz
Lowest 150.80625 37.518 5.65
Middle 156.40000 37.385 5.48
Highest 162.00625 37.503 5.63
High Power | Middle 173.30000 | 37.258 5.32 5.0 4.0-6.0
Lowest 421.00625 37.430 5.53
Middle 466.50000 37.572 5.72
Highest 511.99375 37.028 5.04

Note: The rated low power is 2W, the power limits is 1.6 W-2.4W.

The rated high power is 5W, the power limits is 4.0 W-6.0W.
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4. OCCUPIED BANDWIDTH

4.1 LIMIT

Occupied Bandwidth: The EUT was connected to the spectrum analyzer via the main RF
connector, and through an appropriate attenuator. The EUT was controlled to transmit its
maximum power. Then the bandwidth of 99% power can be measured by the spectrum analyzer.
The maximum authorized bandwidth shall not be more than that normally authorized for digital
data mode.

4.2 MEASUREMENT PROCEDURE

a. The EUT was connected to the spectrum analyzer through sufficent attenuation.

b. Set EUT as digital data mode.

c Set SPA Center Frequency=fundamental frequency, RBW=300Hz, VBW=3KHz, span =15KHz
" or 30KHz.

e Set SPA Max hold. Mark peak, Set 99% Occupied Bandwidth.
4.3 TEST SETUP BLOCK DIAGRAM

DUMMY ¢ AUDIO
MICROPHONE GENERATOR

.

STANDARD
TRANSMITTER SPECTRUM
UNDER TEST P TRANSMITTER | ANALYZER

LOAD
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Channel | Operation Test Fre;iztncy OCCUpI?gESndWIdth Limits
Bandwidth Mode Channel (MH2) 99% >6dB (KHz)
Lowest 150.8125 9.921 10.250
Middle 156.4000 9.920 10.270
Highest 162.0000 9.932 10.240
Low Power | Middle 173.3000 9.937 10.220
Lowest 421.0125 9.926 10.250
Middle 466.5000 9.930 10.240
Highest 511.9875 9.931 10.220
12.5KHz Lo%vest 150.8125 9.924 10.250 11.25
Middle 156.4000 9.912 10.310
Highest 162.0000 9.932 10.230
High Power | Middle 173.3000 9.930 10.230
Lowest 421.0125 9.930 10.230
Middle 466.5000 9.925 10.240
Highest 511.9875 9.932 10.240
Channel Operation Test Test Occupliﬂﬁgndmdth Limits
Sparation Mode Channel Frequency ( KHz)
(MHz) 99% 26dB
Lowest 150.8250 14.708 15.960
Middle 156.4000 14.926 15.910
Highest 161.9750 14.823 15.870
Low Power | Middle 173.3000 14.843 15.940
Lowest 421.0250 14.816 16.450
Middle 466.5000 14.643 16.120
25K HzZ Highest 511.9750 14.838 15.790 20
Lowest 150.8250 14.796 15.850
Middle 156.4000 14.805 15.970
Highest 161.9750 14.828 15.950
High Power | Middle 173.3000 14.814 16.160
Lowest 421.0250 14.854 16.310
Middle 466.5000 14.798 15.860
Highest 511.9750 14.713 15.930




Page 20 of 152

Report No.: CTA231205003W02

Channel Operation Test Fregiztncy OCCUp'igESndWIdth Limits
Bandwidth Mode Channel (MHz) 99% >6dB (KHz)
Lowest 150.80625 3.951 5.433
Middle 156.40000 3.917 5.424
Highest | 162.00625 3.904 5.417
Low Power | Middle 173.30000 4.201 5.451
Lowest 421.00625 3.961 5.449
Middle 466.50000 3.944 5.436
Highest | 511.99375 3.988 5.450
Q3KHz Lowest 150.80625 4.002 5.455 6
Middle 156.40000 3.914 5.415
Highest | 162.00625 3.919 5.416
High Power | Middle 173.30000 3.996 5.448
Lowest 421.00625 3.932 5.431
Middle 466.50000 3.955 5.446
Highest | 511.99375 4.190 5.450
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———————— [
R | RF [500 AC | SENSE:PULSE ALIGN AUTO | 06:46:38PM Sep 11, 2023
[ Freq: 150.812500 MH. Radio Std: N
enter Freq 150.812500 MHz — ‘I';:‘:.Frm";un Az\rgll-lold: 10110 ° one
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
BLeg
Center 150.8 MHz Span 30 kHz
es BW 100 Hz VEW 1kHz Sweep
Occupied Bandwidth Total Power 26.8 dBm
9.921 kHz
Transmit Freq Error 63 Hz OBW Power 99.00 %
x dB Bandwidth 10.25 kHz xdB -26.00 dB
MSG STATUS
Model-156.4MHz-Low Power
Reysioht Spectrom Amalyzer - Occupied W o) )
R 1 RF 00  AC | SENSE:PULSE| | ALIGN AUTO 06:48:13PM Sep 11, 2023
enter Freq 156.400000 MHz | Center Freq: 156.400000 MHz Radio Std: None
Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
fiLeg
Center 156.4 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 27.0 dBm
9.920 kHz
Transmit Freq Error 53 Hz OBW Power 99.00 %

x dB Bandwidth 10.27 kHz x dB -26.00 dB

MSG STATUS
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Model-162MHz-Low Power

me o«ww e
| SENSE:PULSE ALIGN AUTO 06:48:37PM Sep 11, 2023
gntgr Fqu 152 oﬂnoﬂn MHz | Center Freq: 162.000000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Arten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
fiLeg
Center 162 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 26.0 dBm
9.932 kHz
Transmit Freq Error 82 Hz OBW Power 99.00 %
x dB Bandwidth 10.24 kHz x dB -26.00 dB
MSG STATUS
Mode2-150.8125MHz-High Power
e e Aoy -Oeuped oW T )

antar Fraq 150 812500 MHz |

| SENSE:PULSE

N AUTO

Center Freq: 160.312600 MH:

-~ Trig: Free Run

Avg|Held: 10/10

06:47:26PM Sep 11, 2023
Radio Std: None

MSG

#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm

fiLeg

Center 150.8 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 30.5 dBm

9.924 kHz

Transmit Freq Error 66 Hz OBW Power 99.00 %
x dB Bandwidth 10.25 kHz x dB -26.00 dB

STATUS
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Mode2-156.4MHz-High Power

me o«ww e
| SENSE:PULSE ALIGN AUTO | 06:47:57 PM Sep 11,2023
antar Fraq 156 400000 MHz | Center Freq: 156.400000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

15 dBldiv Ref 44.00 dBm
fiLeg

Center 156.4 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 31.5dBm

9.912 kHz
Transmit Freq Error 34 Hz OBW Power 99.00 %
x dB Bandwidth 10.31 kHz x dB -26.00 dB
MSG STATUS
Mode2-162MHz-High Power
e e Aoy -Oeuped oW T )
| SENSE:PULSE| ALIGN AUTO | 06:48:59PM Sep 11, 2023
gntgr Fqu 152 oﬂnoﬂn MHz | Center Freq: 162.000000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBlidiv Ref 44.00 dBm
fiLeg

Center 162 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 30.2 dBm

9.932 kHz
Transmit Freq Error 77 Hz OBW Power 99.00 %
x dB Bandwidth 10.23 kHz x dB -26.00 dB

MSG STATUS
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Mode3-173.3MHz-Low Power

Report No.: CTA231205003W02

eysigl Analyzer - Occupied BW

= |

3 RF 50 &

ICenter Freq 173.300000 MHz

| SENSE:PULSE] I ALIGN AUTO
Center Freq: 173.300000 MHz

- Trig: Free Run Avg|Hold: 1010

06:49:47 PM Sep 11,2023
Radio Std: None

#IFGain:Low #Atten: 40 dB Radio Device: BTS

15 dBidiv Ref 44.00 dBm

| [R2:]

Center 173.3 MHz Span 30 kHz
es BW 100 Hz VBW 1kHz Sweep
Occupied Bandwidth Total Power 25.5 dBm

9.937 kHz
Transmit Freq Error 82 Hz OBW Power 99.00 %
x dB Bandwidth 10.22 kHz x dB -26.00 dB
MSG STATUS
Mode4-173.3MHz-High Power
= P E |

[Center Freq 173.300000 MHz

| SENSE:PULSE] I ALIGN AUTO
Center Freq: 173.300000 MHz
- Trig: Free Run Avg|Hold: 1010

06:49:23PM Sep 11,2023
Radio Std: None

MSG

#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fBLeg

Center 173.3 MHz Span 30 kHz
es BW 100 Hz VBW 1kHz Sweep
Occupied Bandwidth Total Power 29.9 dBm

9.930 kHz

Transmit Freq Error 80 Hz OBW Power 99.00 %
x dB Bandwidth 10.23 kHz x dB -26.00 dB

STATUS
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Mode5-421.0125MHz-Low Power

Report No.: CTA231205003W02

Keyaght Spectrom Analyze - Occupied BW [y =)
R 1 RF 500 AC | SENSE:PULSE | ALIGN AUTOD 06:50:14 PM Sep 11, 2023
enter Freq 421.012500 MHz | Center Freq: 421.012500 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 421 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 26.6 dBm
9.926 kHz
Transmit Freq Error 222 Hz OBW Power 99.00 %
x dB Bandwidth 10.25 kHz x dB -26.00 dB
MsG STATUS
Mode5-466.5MHz-Low Power
Keyight Spectram Analyee - Occupied B [y =)
R RF 508 AC | SENSE:PULSE | ALIGH AUTO 06:51:26PM Sep 11,2023
enter Freq 466.500000 MHz Center Freq: 466.500000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 466.5 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 26.8 dBm
9.930 kHz
Transmit Freq Error 270 Hz OBW Power 99.00 %
x dB Bandwidth 10.24 kHz x dB -26.00 dB
MsG STATUS
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Report No.: CTA231205003W02

Mode5-511.9875MHz-Low Power

Kepight Spectrom Andyzer - Occuped B [y =)
R RF S0 AC | SENSE:PULSE | ALIGH AUTO 06:52:02PM Sep 11,2023
enter Freq 511.987500 MHz Center Freq: 511.987500 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 512 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occup]ed Bandwidth Total Power 25.6 dBm
9.931 kHz
Transmit Freq Error 284 Hz OBW Power 99.00 %
x dB Bandwidth 10.22 kHz x dB -26.00 dB
MsG STATUS
Mode6-421.0125MHz-High Power
Keyight Spectram Analyee - Occupied B [y =)
R RF 508 AC

enter Freq 421.012500 MHz I

SENSE:PULSE

ALIGN AUTO

Center Freq: 421.012500 MHz

-~ Trig: Free Run

Avg|Held: 10/10

06:50:26PM Sep 11, 2023
Radio Std: None

MSG

#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
+
Center 421 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 30.5 dBm
9.930 kHz
Transmit Freq Error 203 Hz OBW Power 99.00 %
x dB Bandwidth 10.23 kHz x dB -26.00 dB

STATUS
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Mode6

-466.5MHz-High Power

Report No.: CTA231205003W02

Kepight Specrum Andlyze - Occupied B [y =)
R 1 RF 500 AC | SENSE:PULSE | ALIGN AUTOD 06:51:04 PM Sep 11, 2023
enter Freq 466.500000 MHz | Center Freq: 466.500000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 466.5 MHz Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occup]ed Bandwidth Total Power 31.1dBm
9.925 kHz
Transmit Freq Error 236 Hz OBW Power 99.00 %
x dB Bandwidth 10.24 kHz x dB -26.00 dB
MsG STATUS
Mode6-511.9875MHz-High Power
Keyight Spectram Analyee - Occupied B [y =)
R RF 506 AC | SENSE:PULSE | ALIGH AUTO 06:52:27 PM Sep 11,2023
enter Freq 511.987500 MHz Center Freq: 511.987500 MHz Radio Std: None

#FGain:Low

-~ Trig: Free Run
#Atten: 40 dB

Avg|Held: 10/10

Radio Device: BTS

15 dBidiv Ref 44.00 dBm

fiLeg

Center 512 MHz

MSG

Span 30 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 29.4 dBm

9.932 kHz
Transmit Freq Error 268 Hz OBW Power 99.00 %
x dB Bandwidth 10.24 kHz x dB -26.00 dB

STATUS
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25 kHz:
Mode7-150.825MHz-Low Power
R =T o =)
3 RF 500 AC SENSE:PULSE ALIGN AUTO 06:15:20 PM Sep 11, 2023
[ Freq: 150.825000 MH: Radio Std: N
enter Freq 150.825000 MHz ] . ‘I';::.Frm";un Aokt D adio one
#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fLog
A

Center 150.8 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2ms
Occupied Bandwidth Total Power 27.0 dBm

14.708 kHz
Transmit Freq Error 39 Hz OBW Power 99.00 %
x dB Bandwidth 15.96 kHz x dB -26.00 dB
MSG STATUS
Mode7-156.4MHz-Low Power
Keysight Spectrom Amalyzer - Occupied W T )
R RF 500 AC | SENSE:PULSE] | ALIGN AUTO | 06:17:13PM Sep 11,2023
enter Ergq 156.400000 MHz | Center Freq: 156.400000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
[

Center 156.4 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 26.2 dBm

14.926 kHz
Transmit Freq Error 1Hz OBW Power 99.00 %
x dB Bandwidth 15.91 kHz x dB -26.00 dB
MSG STATUS
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Mode7-161.975MHz-Low Power

Keysght Spectrom Anslyzer - Occupied B [E=
3 1w 508 AC | SENSE:PULSE [ auGhauTo | 06:17:40 PM Sep 11,2023
enter Freq 161.975000 MHz | Center Freq: 161.975000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
fiLeg
Center 162 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occupied Bandwidth Total Power 25.5 dBm
14.823 kHz
Transmit Freq Error 93 Hz OBW Power 99.00 %
x dB Bandwidth 15.87 kHz x dB -26.00 dB
MsG STATUS
Mode8-150.825MHz-High Power
3 At oo ]
R [3 508 AC | SENSE:PULSE| 1 ALIGN AUTO | 06:16:00 PM Sep 11, 2023
ICenter Freq 150.825000 MHz Center Freq: 150.825000 MHz Radio Std: None
——— -~ Trig: Free Run Avg|Held: 10110
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
JLog
Center 150.8 MHz Span 30 kHz
es BW 300 Hz VEW 3 kHz Sweep 397.2ms
Occupied Bandwidth Total Power 29.8 dBm
14.796 kHz
Transmit Freq Error 43 Hz OBW Power 99.00 %
x dB Bandwidth 15.85 kHz x dB -26.00 dB
MSG STATUS
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Mode8-156.4MHz-High Power

me o«ww e
| SENSE:PULSE ALIGN 2UTO | 06:16:51 PM Sep 11,2023
gntgr Fqu 155 400000 MHz | Center Freq: 156.400000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 156.4 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occup]ed Bandwidth Total Power 29.7 dBm
14.805 kHz
Transmit Freq Error 29 Hz OBW Power 99.00 %
x dB Bandwidth 15.97 kHz x dB -26.00 dB
MsG STATUS
Mode8-161.975MHz-High Power
e e Aoy -Oeuped oW [y =)
| SENSE:PULSE ALIGN 2UTO | 06:18:03PM Sep 11,2023
antar Fraq 151 9?50[]0 MHz | Center Freq: 161.975000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 162 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 30.2 dBm
14.828 kHz
Transmit Freq Error 67 Hz OBW Power 99.00 %
x dB Bandwidth 15.95 kHz x dB -26.00 dB
MsG STATUS
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Report No.: CTA231205003W02

Mode9-173.3MHz-Low Power

me o«ww e
| SENSE:PULSE ALIGN AUTO 06:14:40 PM Sep 11,2023
gntgr Fqu 173 300000 MHz | Center Freq: 173.300000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 173.3 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occup]ed Bandwidth Total Power 26.1 dBm
14.843 kHz
Transmit Freq Error 40 Hz OBW Power 99.00 %
x dB Bandwidth 15.94 kHz x dB -26.00 dB
MsG STATUS

Mode10-173.3MHz-High Power

Ws»emhww O«WB’N =
| SENSE:PULSE ALIGN AUTO 06:14:14PM Sep 11, 2023
gntgr Fqu 173 3000[]0 MHz | Center Freq: 173.300000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#IFGain:Low #Atten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
fiLeg
Center 173.3 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 30.9 dBm
14.814 kHz
Transmit Freq Error -85 Hz OBW Power 99.00 %
x dB Bandwidth 16.16 kHz x dB -26.00 dB
MsG STATUS
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Model1-421.025MHz-Low Power

Keyaght Spectrom Analyze - Occupied BW [E=
R 1w 508 AC | SENSE:PULSE [ ALIGN AUTO | 06:09:04 PM Sep 11, 2023
enter Freq 421.025000 MHz | Center Freq: 421.025000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 421 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occup]ed Bandwidth Total Power 28.1 dBm
14.816 kHz
Transmit Freq Error 30 Hz OBW Power 99.00 %
x dB Bandwidth 16.45 kHz xdB -26.00 dB
MsG STATUS
Model1-466.5MHz-Low Power
Keysight Spectrom Amalyzer - Occupied BW o o )
R RF SO0 AC | SENSE:PULSE [ ALIGN AUTO | 06:05:01 PM Sep 11,2023
enter Freq 466.500000 MHz Center Freq: 466.500000 MHz Radio Std: None
Trig: Free Run Avg|Held:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS
15 dBIdiv Ref 44.00 dBm
fiLeg
Center 466.5 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 28.2 dBm
14.643 kHz
Transmit Freq Error 251 Hz OBW Power 99.00 %
x dB Bandwidth 16.12 kHz xdB -26.00 dB
MsG STATUS
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Report No.: CTA231205003W02

Model1-511.975MHz-Low Power

Kepight Specrum Andlyze - Occupied B [y =)
R 1 & S00_AC | SENSE:PULSE | ALIGN AUTO 06:08:10 PM Sep 11,2023
enter Freq 511.975000 MHz | Center Freq: 511.975000 MHz Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 512 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occup]ed Bandwidth Total Power 25.5 dBm
14.838 kHz
Transmit Freq Error 255 Hz OBW Power 99.00 %
x dB Bandwidth 15.79 kHz x dB -26.00 dB
MsG STATUS

Model2-421.025MHz-High Power

Keysight Spectrum Anslyzer - Occupied BW
= ——

T e

RF

enter Freq 421.025000 MHz I

SENSE:PULSE

ALIGN AUTO

Center Freq: 421.025000 MHz

-~ Trig: Free Run

Avg|Held: 10/10

06:12:13PM Sep 11,2023
Radio Std: None

MSG

#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBlidiv Ref 44.00 dBm

fiLeg

Center 421 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 30.7 dBm

14.854 kHz

Transmit Freq Error 47 Hz OBW Power 99.00 %
x dB Bandwidth 16.31 kHz x dB -26.00 dB

STATUS
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Report No.: CTA231205003W02

Model12-466.5MHz-High Power

me Occupied BW e
RF Q | SENSE:PULSE NAUTO | 06:06:43PM Sep 11,2023
antar Fraq 466. Sﬂnﬂﬂn MHz | Center Freq: 468. 500000 MH: Radio Std: None
-~ Trig: Free Run Avg|Held: 10/10
#FGain:Low #Aten: 40 dB Radio Device: BTS
15 dBidiv Ref 44.00 dBm
fiLeg
Center 466.5 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms|
Occup]ed Bandwidth Total Power 30.5 dBm
14.798 kHz
Transmit Freq Error 223 Hz OBW Power 99.00 %
x dB Bandwidth 15.86 kHz x dB -26.00 dB
MsG STATUS

Mode12-511.975MHz-High Power

e o o )
RF | SENSE:PULSE NAUTO | 06:03:05PM Sep 11,2023
Center Freq: 511 9?6000 MH: Radio Std: None

antar Freq 511. 9?5000 MHz |

Trig: Free Run Avg|Held:>10/10
#IFGain:Low #Aten: 40 dB Radio Device: BTS
15 dBldiv Ref 44.00 dBm
fiLeg
Center 512 MHz Span 30 kHz
es BW 300 Hz VBW 3 kHz Sweep 397.2 ms
Occupied Bandwidth Total Power 30.8 dBm
14.713 kHz
Transmit Freq Error 253 Hz OBW Power 99.00 %
x dB Bandwidth 15.93 kHz xdB -26.00 dB
MSG STATUS




6.25 kHz:
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Report No.: CTA231205003W02

Model13-150.80625MHz-Low Power

T ol
| SENSE:PULSE] I ALIGN AUTO | 02:08:09 PMFeb 18, 2024
Center Freq: 150.806250 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#IFGain:Low #Atten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
flLog
[ 1 T
Center 150.8 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.5 dBm
3.951 kHz
Transmit Freq Error -189 Hz OBW Power 99.00 %
x dB Bandwidth 5.433 kHz x dB -26.00 dB
MSG STATUS
Model3-156.4MHz-Low Power
Keysight Spectrom Anslyzer - Occupied BY o) o ]

RF 500 AC

RL F
enter Freq 156.400000 MHz

| SENSE:FULSE| | ALIGN AUTO
Center Freq: 156.400000 MHz
s~ Trig: Free Run

AvglHeld: 1010

02:09:11 PMFeb 18, 2024
Radio Std: None

MSG

#IFGain:Low #Aten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
fiLeg
[
|
Center 156.4 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.4 dBm
3.917 kHz
Transmit Freq Error -228 Hz OBW Power 99.00 %
x dB Bandwidth 5.424 kHz x dB -26.00 dB

STATUS
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Model3-162.00625MHz-Low Power

Keysight Spectrum Analyzer - Occupied BW =R I@I
RL RF 0 AC | SENSE:PULSE| | ALIGN AUTO | 02:10:55 PMFeb 18, 2024
Center e 162.006250 M Radio St N
M 2.0062 = —— Tmr:;un szngold:Wﬂo ade one
#IFGain:Low #Atten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
flLog
Center 162 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.4 dBm
3.904 kHz
Transmit Freq Error -333 Hz OBW Power 99.00 %
x dB Bandwidth 5.417 kHz x dB -26.00 dB
MSG STATUS
Mode14-150.80625MHz-High Power
Keysight Spectrom Anslyzer - Occupied BY o) o ]

RF 500 AC

RL F
enter Freq 150.806250 MHz

[ SENSE:PULSE ALIGN AUTO

Center Freq: 150.806250 MHz

02:06:58 PMFeb 18, 2024
Radio Std: None

s~ Trig: Free Run Avg|Held: 10110
#IFGain:Low #Aten: 40 dB Radio Device: BTS
10 dBldiv Ref 40.00 dBm
fiLeg
T 1 4
|
Center 150.8 MHz Span 15 kHz
es BW 100 Hz VBW 1kHz Sweep FFT
Occupied Bandwidth Total Power 29.9 dBm
4.002 kHz
Transmit Freq Error -60 Hz OBW Power 99.00 %
x dB Bandwidth 5.455 kHz x dB -26.00 dB
MSG STATUS
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Model14-156.4MHz-High Power

E |
| SENSE:PULSE] I ALIGN AUTO | 02:09:44 PM Feb 18, 2024
Center Freq: 156.400000 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#FGain:Low #Atten: 40 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm
flLog
I
; 1
Center 156.4 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 29.4 dBm
3.914 kHz
Transmit Freq Error =277 Hz OBW Power 99.00 %
x dB Bandwidth 5.415 kHz x dB -26.00 dB
MSG STATUS
Mode14-162.00625MHz-High Power
Keysight Spectrom Analyzer - Occupied BW o) )
RL RF 500 AC | SENSE:PULSE| | ALIGN AUTO | 02:10:32 PM Feb 18, 2024
enter Freq 162.006250 MHz Center Freq: 162.006250 MHz Radio Std: None
s~ Trig: Free Run Avg|Held: 10110
#IFGain:Low #Aten: 40 dB Radio Device: BTS
10 dBldiv Ref 40.00 dBm
fiLeg
1B I
Center 162 MHz Span 15 kHz
es BW 100 Hz VBW 1kHz Sweep
Occupied Bandwidth Total Power 29.4 dBm
3.919 kHz
Transmit Freq Error -306 Hz OBW Power 99.00 %
x dB Bandwidth 5.416 kHz x dB -26.00 dB
MSG STATUS
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Model5-173.3MHz-Low Power

E |
| SENSE:PULSE] I ALIGN AUTO | 02:20:08 PM Feb 18, 2024
Center Freq: 173.200000 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#FGain:Low #Atten: 40 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm
flLog
Center 173.3 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.1 dBm
4.201 kHz
Transmit Freq Error -445 Hz OBW Power 99.00 %
x dB Bandwidth 5.451 kHz x dB -26.00 dB
MSG STATUS
Mode16-173.3MHz-High Power
Keysight Spectrom Analyzer - Occupied BW o) )
RL RF 500 AC | SENSE:PULSE| | ALIGN AUTO | 02:20:31 PM Feb 18, 2024
enter Freq 173.300000 MHz Center Freq: 173.300000 MHz Radio Std: None
s~ Trig: Free Run Avg|Held: 10110
#IFGain:Low #Aten: 40 dB Radio Device: BTS
10 dBldiv Ref 40.00 dBm
fiLeg
1 1 " 4
Center 173.3 MHz Span 15 kHz
es BW 100 Hz VBW 1kHz Sweep
Occupied Bandwidth Total Power 29.2 dBm
3.996 kHz
Transmit Freq Error -547 Hz OBW Power 99.00 %
x dB Bandwidth 5.448 kHz x dB -26.00 dB
MSG STATUS
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Model7-421.00625MHz-Low Power

T ol
| SENSE:PULSE] I ALIGN AUTO | 02:14:13 PMFeb 18,2024
Center Freq: 421.006250 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#IFGain:Low #Atten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
flLog

I
; !

Center 421 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.4 dBm

3.961 kHz
Transmit Freq Error -450 Hz OBW Power 99.00 %
x dB Bandwidth 5.449 kHz x dB -26.00 dB
MSG STATUS
Model7-466.5MHz-Low Power
Keysight Spectrom Anslyzer - Occupied BY o) o ]

RL FF 500 AC | SENSE:PULSE] | ALIGN AUTO
enter Freq 466.500000 MHz Center Freq: 466.500000 MHz
- Trig: Free Run Avg|Held: 10110
#FGain:Low #Aten: 40 dB

02:14:45 PMFeb 18, 2024
Radio Std: None

Radio Device: BTS

10 dBldiv Ref 40.00 dBm
fiLeg

Span 15 kHz

Center 466.5 MHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.3 dBm
3.944 kHz
Transmit Freq Error -467 Hz OBW Power 99.00 %
x dB Bandwidth 5.436 kHz x dB -26.00 dB

MSG STATUS
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Model7-511.99375MHz-Low Power

E |
| SENSE:PULSE] I ALIGN AUTO | 02:16:51 PM Feb 18, 2024
Center Freq: 511.933750 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#FGain:Low #Atten: 40 dB Radio Device: BTS
10 dB/div Ref 40.00 dBm
flLog
}

Center 512 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 25.3 dBm

3.988 kHz
Transmit Freq Error -508 Hz OBW Power 99.00 %
x dB Bandwidth 5.450 kHz x dB -26.00 dB
MSG STATUS
Mode18-421.00625MHz-High Power
Keysight Spectrom Analyzer - Occupied BW o) )
RL FF s00  AC [ SENSE:PULSE] | ALIGN AUTO | 02:13:45 PMFeb 18, 2024
enter Freq 421.006250 MHz Center Freq: 421.006250 MHz Radio Std: None
s~ Trig: Free Run Avg|Held: 10110
#IFGain:Low #Aten: 40 dB Radio Device: BTS
10 dBldiv Ref 40.00 dBm
fiLeg
il
I J

Center 421 MHz Span 15 kHz
es BW 100 Hz VBW 1kHz Sweep
Occupied Bandwidth Total Power 29.3 dBm

3.932 kHz
Transmit Freq Error -431 Hz OBW Power 99.00 %
x dB Bandwidth 5.431 kHz x dB -26.00 dB
MSG STATUS
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Mode18-466.5MHz-High Power

Report No.: CTA231205003W02

Keysight Spectrum Analyzer - Occupied EW

T ol
| SENSE:PULSE] I ALIGN UTO | 02:15:10 PMFeb 18, 2024
Center Freq: 466.500000 MHz Radio 5td: None
—#—- Trig: Free Run Avg|Held: 1010
#IFGain:Low #Atten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
flLog
i
| 1
Center 466.5 MHz Span 15 kHz
es BW 100 Hz VBW 1 kHz Sweep
Occupied Bandwidth Total Power 29.4 dBm
3.955 kHz
Transmit Freq Error -499 Hz OBW Power 99.00 %
x dB Bandwidth 5.446 kHz x dB -26.00 dB
MSG STATUS
Mode18-511.99375MHz-High Power
o) )

RL RF 500 AC [ SENSE:PULSE] [ ALIGN AUTO 02:16:25 PM Feb 18, 2024
enter Freq 511.993750 MHz Center Freq: 511993750 MHz Radio Std: None
s~ Trig: Free Run Avg|Held: 10110
#FGain:Low #Aten: 40 dB Radio Device: BTS
10 dBidiv Ref 40.00 dBm
Log
|

Center 512 MHz Span 15 kHz

es BW 100 Hz VBW 1kHz Sweep

Occupied Bandwidth Total Power 29.3 dBm

4.190 kHz

Transmit Freq Error -613 Hz OBW Power 99.00 %

x dB Bandwidth 5.450 kHz x dB -26.00 dB
MSG STATUS
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5. EMISSION MASK

5.1 PROVISIONS APPLICABLE

(h) Emission Mask H. For transmitters that are not equipped with an audio low-pass filter, the
power of any emission must be attenuated below the unmodulated carrier power (P) as
follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement
frequency (fq in kHz) of 4 kHz or less: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement
frequency (fs in kHz) of more than 4 kHz, but no more than 8.5 kHz: At least 107 log (fa/4)
dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement
frequency (fs in kHz) of more than 8.5 kHz, but no more than 15 kHz: At least 40.5 log
(fa/1.16) dB;

(4) On any frequency removed from the center of the authorized bandwidth by a displacement
frequency (fq in kHz) of more than 15 kHz, but no more than 25 kHz: At least 116 log (fa/6.1)
dB;

(5) On any frequency removed from the center of the authorized bandwidth by more than 25
kHz: At least 43 + 10 log (P) dB.

5.2 MEASUREMENT PROCEDURE

a. The EUT was connected to the spectrum analyzer through sufficent attenuation.

b. Set EUT as digital data mode.

¢ Set SPA Center Frequency=fundamental frequency, RBW=1kHz, VBW=3KHz, span =100KHz.

5.3 TEST SETUP BLOCK DIAGRAM

DUMMY g AUDIO
MICROPHONE GENERATOR

\ 4

STANDARD
TRANSMITTER SPECTRUM
UNDER TEST P TRANSMITTER 1  AnALYZER

LOAD




5.4 MEASUREMENT RESULT
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Channel Operation Test Ve Applicable
Bandwidth ICI)\/Iode Channel A LEE] IC)I}\:)/Iask e
(MH2z)
Lowest 150.8125 D PASS
Middle 156.4000 D PASS
Highest 162.0000 D PASS
Low Power Middle 173.3000 D PASS
Lowest 421.0125 D PASS
Middle 466.5000 D PASS
Highest 511.9875 D PASS
12.5KHz Lowest 150.8125 D PASS
Middle 156.4000 D PASS
Middle 162.0000 D PASS
High Power | Highest 173.3000 D PASS
Lowest 421.0125 D PASS
Middle 466.5000 D PASS
Highest 511.9875 D PASS
Channel Operation Test et Applicable
Bandwidth Mode Channel AEELETE] Mask Fesul
(MH2z)
Lowest 150.8250 B PASS
Middle 156.4000 B PASS
Highest 161.9750 B PASS
Low Power Middle 173.3000 B PASS
Lowest 421.0250 B PASS
Middle 466.5000 B PASS
Highest 511.9750 B PASS
25KHz Lowest | 150.8250 B PASS
Middle 156.4000 B PASS
Middle 161.9750 B PASS
High Power | Highest 173.3000 B PASS
Lowest 421.0250 B PASS
Middle 466.5000 B PASS
Highest 511.9750 B PASS
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Channel Operation Test Test Frequenc .
Bandwidth FI)\/Iode Channel (Ml-?z) / Hinelalle Wl el
Lowest 150.80625 E PASS
Middle 156.40000 E PASS
Highest 162.00625 E PASS
Low Power Middle 173.30000 E PASS
Lowest 421.00625 E PASS
Middle 466.50000 E PASS
Highest 511.99375 E PASS
6.25KHz Lowest 150.80625 E PASS
Middle 156.40000 E PASS
Middle 162.00625 E PASS
High Power Highest 173.30000 E PASS
Lowest 421.00625 E PASS
Middle 466.50000 E PASS
Highest 511.99375 E PASS




12.5 KHz:
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Mode1-150.8125MH

Report No.: CTA231205003W02

z-Low Power

Keysight Spectrum Analyzer - Swept SA ===~ |
RL RF 00  AC | SENSE:PULSE| ALIGN AUTO | 10:59:27 AM Sep 13, 2023
enter Freq 150.812500 MHz Avg Type: Log-Pwr
PNO: Close =+  11ig: Free Run Avg|Held: 1001100
PASS IFGain:Auto #Atten: 40 dB
Mkr1 150.812 7 MHZ
Ref Offset 105 dB
10 didiv Ref 40.50 dBm 34.168 dBm
é Trace 1 Pgss .1
/Iy
HA
Fon
1) 1
Al |yl
; r | |
A TN TR ATy | 1§ '117 "'il'.l.}“l ] et DL et s e dad
p A % g S TIRTE R Nl YW .h.‘,t»\gw;._q»tw"ea.hw et
Center 150.81250 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
IMSG STATUS
Model-156.4MHz-Low Power
= |
SENSE:PULSE ALIGN AUTO 11:08:05 AM Sep 13, 2023

PNO: Close ~»—  11ig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 1001100

oo WA M sl L W

PASS IFGain:Auto #Atten: 40 dB
Mkr1 156.400 2 MHz
Ref Offset 105 dB
10 dBidiv Ref 40.50 dBm 34.064 dBm
g Trace 1 P3ss ’1
A
lll_ ﬂ]n

1 n | [ 'l Res o
""Txf ' :[_l%-r'n"‘-:ﬁhl{‘l bt AR g i

I-::mer 156.40000 MHz

es BW 100 Hz #VBW 1.0 kHz

Span 100.0 KHz
Sweep (FFT) ~20.20 ms (1001 pts)

IMSG

STATUS
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Model-162MHz-Low Power
Keysight Spectrum Anabyzer - Swept SA == |
RL RF S00  AC SENSE:PULSE ALIGN AUTO | 11:12:48 AM Sep 13, 2023
BRI req 162.000000 Z PNO: Close ~»—  11ig: Free Run :v:gm.lw{gr
PASS IFGain:Auto #Arten: 40 dB
Mkr1 162.000 2 MHZ
Ref Offset 10.5 dB
10 dBidiv R;f 40.050 dBm 33.736 dBm
1

Trace 1 P3ss

an)
I
1|' L
i | 1__:: ]

il oo nabedi i NI W 'I‘Tﬂ_‘w'l. .Hw;--h‘.mk'rur»‘u.fm«ﬂl*w‘mwl{,n-‘wo\\.@jna-.yfykm
Center 162.00000 MHz Span 100.0 kHz
I#Res BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
IMSG STATUS

Mode2-150.8125MHz-High Power
Keyight Spectrur Ansyzes - Swept A oo ]
RL RF 00  AC | SENSE:PULSE| ALIGN AUTO | 11:03:34 AMSep 13, 2023
Avg Type: Log-Pwr
enter Freq 150.812500 MHz OChee s Trig: FresRun M\'SH:E"H 0%191 P

PASS IFGain:Auto #Atten: 40 dB

Mkr1 150.812 7 MHz
Ref Offset 105 dB

10dBidi__Ref 40.50 dBm 37.929 dBm

;

Trace 1Pgss

9.5 i M'\%M"‘m-'t‘“'ﬂ*:‘“l‘*-*rh]m»‘-mpf@—wt;fgk il v

| I | I
I

W

it A

Center 150.81250 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
IMSG STATUS




Page 47 of 152

Report No.: CTA231205003W02

Mode2-156.4MHz-High Power

Keysight Spectrum Anabyzer - Swept SA == |
RL RF 500 AC SENSE-PULSE ALIGN AUTO | 11:09:09 AMSep 13, 2023
Avg Type: Log-Pwr
onterFreq L Z PNO: Close ~»—  11ig: Free Run Avg|Hold: 1001100
PASS IFGain:Auto #Aten: 40 dB
Mkr1 156.400 2 MHz
Ref Offset 105 dB
[0deidiv_Ref 40.50 dBm 37.713 dBm
Trace 1 P3ss 1
PlA

R . HIER
3.5 il WWMWHR"R?\'iﬁf,'i."ﬁl'l",lhi'vﬂllq,';'i_ﬁb*. F T

Il 1 i
‘?f‘l-'(.. | ‘,‘l, CREE ST Al b et o pime i

Center 156.40000 MHz
I#ﬂ #VBW 1.0 kHz

Span 100.0 kHz
Sweep (FFT) ~20.20 ms (1001 pts)

SG

es BW 100 Hz
J

STATUS

Mode2-162MHz-High Power

Keysight Spectrum Analyzer - Swept SA

e

RL RF s0Q AC | SENSE:PULSE| ALIGN AUTO 1 11:13:31 AMSep 13, 2023
Avg Type: Log-Pwr
enter Freq 162.000000 MHz OChee s Trig: FresRun M\'SH:E"H 0%191 P
PASS IFGain:Auto #Atten: 40 dB
Mkr1 162.000 2 MHZ
Ref Offset 105 dB
10dBidi__Ref 40.50 dBm 38.085 dBm
Trace 1 Pgss 1
Bl
. iy .
_5'[‘ ||l:. !
| I'-
i | ’1 'If M
1 | I ‘ A 1
85 \4‘4]-"_'1‘}W‘b‘*«wl‘-"%v‘;f%i,ﬁ-‘,‘v,y_&*yﬁ’lﬁ e Mk’[: ke ke At in
Center 162.00000 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)

IMSG

STATUS
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Mode3-173.3MHz-Low Power

Report No.: CTA231205003W02

| SENSE:PULSE ALIGN AUTO |

Avg Type: Log-Pwr E
3 Trig: Free R Avg|Hold: 100/1 M
PASS it ™ #hten: 40d8 valre i 4
Mkr1 173.300 1 MH
Ref Offset 10.5 dB
Jio gBraiv Ref 40.50 dBm 33.687 dBm
Trace 1Pass 1
305
25
105 1
0.500 et
950 ' l s '
LAR |
I Iy 1
05 Ly [ |
19 T .4,. "J |
5 Il' i.l
it KT
5l o L
ke i doat LT " ] WL Y " o bt
Aol o WHrd st ot -"-ﬂ,-,‘,L‘I,' “[-P-"lv‘fwﬂm bAoAl ooty
495 |
enter 173.30000 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
Iusc STATUS

Mode4-173.3MHz-High Power

| SENSE:PULSE

ALIGN AUTO |

Avg Type:

Log-Pwr

e Trig: Free R Avg|Hold: 100/ M
PASS I?(glncm - #Algun:r:)dliln varre DET|P P NNN
Mkr1 173.300 1 MH
Ref Offset 10.5 dB
Jio gBidiv Ref 40.50 dBm 37.487 dBm
Trace 1Pass 1
305
|
205
|
05 A L 11
|
0.500 A > H -
R
95 gl
9.50 T ¥ J'\ll.l I
. IL‘ ' .1" "l [ i
95 { L
: ¥ |1
- Ty T |
| | L |
39.5 hialaagh b A3 b 0y N ." LA g1 J||,_- Booaatliet .
I il el -ﬁmm"‘r’i‘-‘#ﬂ:‘w‘kﬁrf&Z‘w‘-"l'.“f ‘-1"‘a_--','*ﬂ"-f‘ﬂq‘-_‘fcwf‘m‘."."v“q'-'{m.“*“NW"”-"{-.L'&
495
enter 173.30000 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)

IMSG

STATUS
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Mode5-421.0125MHz-Low Power

Keysight Spectrum Anabyzer - Swept SA e =]
RL F 500 AC SENSE:PULSE ALIGH AUTO | 11:24:31 AMSep 13,2023
5 ﬁi-[ Avg Type: Log-Pwr
enter Freq 421.012500 & Pﬁou —»— Trig: Free Run Avg|Heold: 1001100
PASS IFGain:Auto #Arten: 40 dB \
Mkr1 421.012 9 MHz
Ref Offset 105 dB
{odeidiv__Ref 40.50 dBm 34.214 dBm
¢ Trace 1 Pgss 1
|
Ak
Al
J.. .|
LR
! b |
T T T
ikl w‘.'J;a‘,r'vHf’l’&wi;frp'-.\i»m.@:m‘.‘r‘. Ml ‘J{'(\_‘: a '( | .—;ﬁ“hu J‘W?AI.,Q\‘H-ar,'*'p‘,.f;v,«‘\'4).»\-5-%’{#"‘51;&« e
Center 421.01250 MHz Span 100.0 kHz
I#Res BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
IMSG STATUS

Mode5-466.5MHz-Low Power

Keysight Spectrum Analyzer - Swept SA o) )
RL RF__ 502 AC | [ SENSE:PULSE] ALIGN AUTO | 11:29:24 AMSep 13, 2023
enter Freq 466.500000 MHz Avg Type: Log-Pwr TRAGE
PNO: Close =+  11ig: Free Run Avg|Held: 100100
PASS IFGain:Auto #Atten: 40 dB DET| NNNN
Mkr1 466.500 3 MHZ
Ref Offset 10.5 dB
10 dBidiv Ref 40.50 dBm 34.583 dBm
fLog
Trace 1 Pass 1
|
19
.l U
I
U,
| - - a4 £
L | |4
3.5 fys 3 " 3 L8 ] 1 1 i j 4 PE— Ly
ﬁ}“ﬂ'ﬁ’lﬂ“h‘\“"‘ﬂ'“‘_w%-‘ﬂjﬁ_ﬂ‘wiﬂ.{ﬂ‘ﬂﬂmkﬁ1|\|_.' n Sl lr*.l.I._,':J-,'.IMP'.{;:-WJ_WP'u:\“k'!-»;‘i-"v‘f""* AR
enter 466.50000 MHz Span 100.0 kHz
es BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
Iusc STATUS
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Mode5-511.9875MHz-Low Power
Keysight Spectram Aayzer - Swept Sh [E= = |
RL S00  AC SENSE:PULSE | ALIGN AUTO | 11:37:03 AM Sep 13, 2023
Avg Type: Log-Pwr
Avg|Heold: 1001100

(3
PNO: Close ~»—  11ig: Free Run

-987500 MHz

enter Freq
PASS IFGain:Auto #Arten: 40 dB
Mkr1 511.987 9 MHz
Ref Offset 105 dB
[0deidiv_Ref 40.50 dBm 33.625 dBm
¢ Trace 1 Pgss .1
| | i
¥
i
LR
W
iy
|
A ™ I WY T T — it URLIRP T TN ST F | PR
. P gty |'AJJ-rﬁ'ﬁajlrﬁ.‘n.u‘."lm.v_.hf,uﬂ'}ﬂN..r\ AV W *_'"lw,-,m‘v._wq‘{w.ﬁl‘f}'ﬁh"&‘ el Wt A LU
Center 511.98750 MHz Span 100.0 kHz
I#Res BW 100 Hz #VBW 1.0 kHz Sweep (FFT) ~20.20 ms (1001 pts)
IMSG STATUS
Mode6-421.0125MHz-High Power
E Keysight Spectrum Analyzer - Swept SA oo et
RL RF s0Q AC | SENSE:PULSE| ALIGN AUTO 1 11:25:11 AMSep 13, 2023
enter Freq 421.012500 MHz Avg Type: Log-Pwr
: . Trig: FreeR Avg|Held: 1001100
PASS it " #Atem 4048 vore
Mkr1 421.012 9 MHZ
Ref Offset 105 dB
10 dBidiv Ref 40.50 dBm 38.346 dBm
1

Trace 1Pgss

OO L i o T R T RPN D) ,\.,.\L

llnelupiitg 'z);_b'?‘*)rjt,'!ﬂlh‘_'|lrl‘_l._‘"1'|‘_’\'*.'1‘l!L"‘"L'r"f“!"br"-“."r"\.'M et

Span 100.0 kHz

Center 421.01250 MHz
#VBW 1.0 kHz

es BW 100 Hz

Sweep (FFT) ~20.20 ms (1001 pts)

STATUS

IMSG




